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This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at
hitp:/fwww bureauveritas.com/cps and is intended for your exclusive use. Any copying or replication of this report to or for any other person or
entity, or use of our name or frademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect
to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the
lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the
tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of
this report to notify us of any material error or omission caused by our negligence; provided, however, that such notice shall be in writing and
shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute you unqualified
acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.
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VERITAS

TEST REPORT

TO: GUANGZHOU MOS TRADING CO LTD LAB NO.: (9316)139-1072
NO.46,GUANGXING RD FORM NO.: /
NANSHA DISTRICT DATE IN: May 18, 2016
GUANGZHOU DATE OUT: May 20, 2016
NO. OF WORKING DAYS: 3
ATTN:FENG PAGE 2 OF 4
OVERALL RATING
PASS
FAIL
DATA X
Vendor: / Agent: /
Fabric Supplier/Mill: / Factory/Manufacturer: /
P.O. No.: / Style No.: #15243324
Sample Description: SPUN/ SPUN FABRIC 2 YARDS | Style Description: /
Color: WHITE Country of Origin: /
Claimed Fabric Weight: | / Claimed Fabric Count: /
Yarn Size: / Submitted Size: /
Size Range: / FPU No.: /
GPU No.: / End Use: /
SKU: /
Product Category FABRIC

Test Requested

SEE TEST PROPERTY

Previous Report No.

/

Submitted Fiber
Content

Actual Fiber Content

Suggested Fiber
Content

Submitted Care
Instruction(s)

Client Expected Care
Instruction

Suggested Care
Instruction(s)

C/N ZYQ/XSM
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TEST PROPERTY

PASS

FAIL

DATA

COMMENTS

WATER REPELLENCY: SPRAY TEST

SEE RESULT

BUREAU VERITAS CONSUMER PRODUCTS SERVICES (GUANGZHOU) CO., LTD

C/N ZYQ/XSM

=

e

GENERAL MANAGER

JOEIE TSANG
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TEST RESULTS
TEST PROPERTY REQUI REMENTS

WATER REPELLENCY: SPRAY TEST(AATCC 22)

AS RECEIVED (RATING) 100.0 /

SPRAY RATING:
100 — NO STICKING OR WETTING OF UPPER SURFACE
90 — SLIGHT RANDOM STICKING OR WETTING OF UPPER SU RFACE
80 — WETTING OF UPPER SURFACE AT SPRAY POINTS
70 — PARTIAL WETTING OF WHOLE OF UPPER SURFACE
50 - COMPLETE WETTING OF WHOLE OF UPPER SURFACE
0 - COMPLETE WETTING OF WHOLE UPPER AND LOWER SURFACE

C/N ZYQ/XSM



